%@‘5“’/

PAR T S L I S 7T
H S Oo6 3 J

BH41 - BP419 - BP310 # <> 3>

o ﬁ@* a
RH (g U

BURPRH LH &, #EEE TSR THMAZRH, AlEZLHERLTOET,

PARTS NO.7318 981J 000 09/06/22



7318 100A 500 A=/ (C A S E trerereereteneenetanetnteenetaseanetastasssassanssasssncsassanasans
7318 200A 500 XA AFTZ7 FIRST SHATFT teeceeeceeceeetanetattenetaacenctascenctancanasans 2
7318 210A 500 X737 h BACK SHATF T eeeeeeeettttttiiiiiitetttitittttnitteaccecceaannns 3
7318 220A 500 XA 237 SECOND SHATFT teccereteeteeetaatenttattactasetsctasceacsancans 4
7318 230A 500 XA 3TV THIRD SHATF Treeeeeeeeetetaneettantteaiteetuasseesesesasssananns 5
7318 260A 500 T Z AL A X L cceeeeteenseetantetennteteasteeenseeeenseseanseetasssscanscccanncees 6
7318 300A 500 37 R GEAR STI ITT +evreeeeeeeeeeeeeeeeeeattaasssessseeeassaassssssssccanns 7
7318 315A 500 F iUy R THIE AT eeeeeeeeeeeeeteetaanannneeuattateeeeesessessannssasnnnnnnns 8
7318 330A 500 T A K7 T wF S IDE CLUT CH-:  teccereceeteceetectatectateccstectstescncnns 9
7318 400A 500 L —F BRAKIE teeeeceeeeeeeastetetttetttstteetseetasssecasscetasssccsssccenns 10
7318315A500
7318300A500
MQJQM 7318100A500 FE———
= LI =
I I 7318200A500 &%
AU 7318220A500
(LA
=
- e
| -7318400A500
R
7318210A500 5 ; 7318330A500
N
| |
Sl—=til  —7318230A500
O O\ 7318260A500
10 il EHRI‘ |]:E|
o 0y
T b
HS063J Hk-1 09/06/22

H N
CONTENS




7318 100A500 Zr—>>7 CASE

RH| #MRES BB B ® < |EH 1] B &
i
{3
NO. PART NO. PART NAME | Q'ty [ DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 7318 1001 500 |7—A CASE 1
2 7318 1004 500 |7—A CASE 1
3 | K814 0108 080 [Fik'JLb BOLT 4 |M8 X 80(8T)
4 F301 0108 000 |FFvk NUT 8 |M8
5 K814 0108 040 |Fik' )Lk BOLT 2 |M8 x40(8T)
7 0541 1108 018 [A4amE"y PIN PARALLEL| 2 [¢$8x18
8 K814 0108 100 |Fil'JLb BOLT 2 [M8x100(8T)
9 K712 0110 012 |Fif'ILb BOLT 1 [M10x12(7T)
10 | 0833 0001 000 [~-)L7V ¥ WASHER 1 |SW-10
11 | 7318 1015 500 |3vdavh'—+ GUARD 1
12 | 0833 0000 800 |-INTyi+ WASHER 2 |SW-8
13 | K710 0108 012 |Fif'ILb BOLT 2 |M8x12(7T)
HS063J —1— 09/06/22




7318 200A500 XA AF7 FIRST SHAFT

Ry WHRES BB R FR Bl # <~ |E 1] s =
#
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7318 2001 500 [+¥7k SHAFT 1
2 | 7318 2002 500 |27k SHAFT 1
3 | 7318 2004 500 |4 ¥22 GEAR 22 1
4 | 7318 2005 500 |+ ¥23—29 GEAR23-29 1
5 | 7318 2008 500 |4 ¥26 GEAR26 1
6 | 7318 2011 500 |4 ¥49 GEAR49 1
7 | 7318 2009 500 |V 4B SHIM 1
8 | 0840 1024 358 |A4 Y- SEALOIL 1 [UE24x35x8
9 | 0750 0062 030 |A'7UY" BEARING 1 [6203
10 | 0750 0069 050 |A'7!U%" BEARING 1 [6905
11 | 0740 0002 000 |C'Jv%" RING 1 [s20
12 | 0780 2141 813 |=—FLAT7YYY BEARING 2
13 | 7318 2014 500 |47 PIPE 1
HS063J —2— 09/06/22




7318 210A 500

Ny 7x7~ BACK SHAFT

Re| RES EB R4 R Bl # <~ |E 1] B =
#
i
NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | rR/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7318 2101 500 |47+ SHAFT 1
2 | 7318 2104 500 [%'¥49 GEAR49 1
3 | 7318 2106 500 [¥¥30 GEAR30 1
4 | 7318 2113 500 {47’ PIPE 2
6 | 0750 0062 030 |[AFYLY" BEARING 2 16203
7 | 7318 2115 500 [%'¥22-45 GEAR22-45 1
8 | 0780 2202 413 [A'7)uy BEARING 2 [20x24x13
9 | 73182116 500 [¥LB SHIM 1
HS063J —3— 09/06/22




7318220A500 %1 2Y7 SECOND SHAFT

RH| #MEES EILEZE B ® ~ |H B A5 #® & &
2
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 7318 2201 500 |V 47b SHAFT 1
2 | 7318 2104 500 [%'¥49 GEAR49 1
3 | 7318 2207 500 |% ¥31 GEAR31 1
4 | 7318 2204 500 |+'¥24 GEAR24 1
5 | 7318 2205 500 [%¥23 GEAR23 1
6 | 0750 0062 030 [A'7v5 BEARING 2 6203
7 | 7318 2111 500 (A7’ PIPE 1
8 | 7318 2112 500 |47 PIPE 1
9 | 7318 2206 500 [¥ Y12 GEAR12 1
10 | 7318 2114 500 (N4 7’ PIPE 1

HS063J —4— 09/06/22



7318230A500 %4 3Y7 THIRD SHAFT

Ry WHRES TR Bl # <~ |E W A 5 s =
#
{3
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7318 2301 500 |[tv4—4979F CENTER CLUTCH | 1
2 | 7318 2311 500 |44+ 979FV+ |BRAKE 2
3 | 7318 2309 500 [#4+%79F%¥ |GEAR14 2
4 | 7318 2306 500 (2714 SPRING 2
5 | K710 0108 020 [F#' 1L+ BOLT 8 [M8x2007T)
6 | 0750 0060 040 [A'FI)UY" BEARING 2 (6004
7 | 7318 2307 500 [¥LB SHIM 2
HS063J —5— 09/06/22




7318 260A500 77 AV AXLE

Ry WHRES BB R FR Bl # <~ |E W A 5 #% s =
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7318 2602 500 |47k SHAFT 1 =307
2 | 7318 2403 500 |Yv7h SHAFT 1 =292
3 | 7318 2405 500 |4 ¥41 GEAR41 2
4 | 7318 2406 500 [h7— SPACER 1
5 | 7318 2407 500 |47 PIPE 2
6 | 0750 0060 060 |A'7IUY BEARING 2 |6006
7 | 0741 0005 500 |CYvy RING 2 |H20
8 | 0750 0062 060 |[A7IVY" BEARING 2 16206
9 | 0830 0500 670 |OYu4" O RING 2 |s67
10 | K712 0110 025 |F#& b BOLT 8 |M10x25(7T)
11 | 7318 2408 500 |A4ILY—I SEAL 2
12 | 7318 2612 500 |7HANNAT PIPE 1 L=168
13 | 7318 2417 500 |[79ANIN AT PIPE 1 L=153

HS063J —6— 09/06/22



7318 300A500 7 GEAR SHIFT

Ri| HMRERES EILE=E Bl &= < |E B R 5 R & &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 7318 3001 500 |¥7474+—9A FORK 1 1-R
2 | 7318 3002 500 |/7474—9B FORK 1 H-L
3 | 7318 3003 500 |»7474—4C FORK 1 2-3
4 | 7318 3005 500 |¥74—47¢ SHAFT 1
5 | 7318 3006 500 |¥74—%7b SHAFT 1
6 | 0800 0000 800 |& )L BALL 3 |(5/16)
7 | 7318 3008 500 |27")4 SPRING 3
8 | 0740 0001 300 |CYvy RING 1 |[S13
9 | 7318 3009 500 (274 SPRING 1

HS063J —7— 09/06/22



7318 3156A500 F =T~y K HEAD

Ry WRES BB Fm % R Bl # <~ |E W A5 ® =
#
ic
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7318 3101 500 |[Frvy ayh HEAD 1
2 | 7318 3108 500 |7'L—F PLATE 1
3 | K710 0108 055 |Fi# ' ILk BOLT 4 |M8x%55(7T)
4 | 7318 3104 500 [74— SHIFTER 2
5 | 0550 0006 022 (27 )5ty PIN SPRING 2 |6x22
6 | 7318 3155 500 [Froy Vv7b SHAFT 1
7 | 0840 1014 246 |F4ILY—I SEAL OIL 4 [UE14x24x6
8 | 7953 1004 000 |[AMIL++vy7° GAP 2
9 | 7318 3157 500 [Fzvy v4v7b SHAFT 1
HS063J —8— 09/06/22




7318 330A500 YA K77 vF

SIDE CLUTCH

RH| WRES EiiSRE Bz %= < |E B R 5 R & &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 7318 3301 500 |¥74— SHIFTER 2
2 | 0840 1014 246 |F1Io—Ib SEAL OIL 2 |UE14x24x6
HS063J —9— 09/06/22




7318 400A500 7L —% BRAKE

2
3
Rl #&EES EREn B TR B # St
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7318 4001 500 7'k BRACKET 1
2 | K710 0108 025 |F#&'JL+ BOLT 3 |M8x25(7T)
3 | 7318 4005 500 |7’ L—%FF4 DRUM 1
4 | 0740 0001 600 |CYuY" RING 2 |s16
5 | 7318 4009 500 {ny%097L—b PLATE 1
6 | 7318 4031 500 |vILSYvy RING 1
9 | 0840 1017 328 |#1ILY—Ib SEAL OIL 1 |UE17x32x8
10 | 0830 0500 120 [OYu4" O RING 1 [S12(17&A)
11 | 7318 4028 500 |7’ L—%Ln'— LEVER 1
12 | K710 0108 020 |F#'JL+ BOLT 3 |M8x20(7T)
30 | 7306 9901 000 |7'L—%Ya—tyb SHOE set 1
HS063J —10— 09/06/22



	A01
	E01
	P01
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10

